Qty in Kit  Part No. DESCRIPTION

801 Cruising Parts Kit $195
1 3 Bearing Set [36 bearings per set]

1 12 10-32 x 1/2" Screw (2 total in unit)

2 13 #10 Lockwasher (7 total in unit)

2 14 10-32 Nut (2 total in unit)

2 15 Pilot Shaft Bushing (2 total in unit)

2 17 Washer, 5/16" (2 total in unit)

1 20.3 Cap plug for Monitors built before November 2009

1 21 Spyrolock Ring, 3-1/2"

1 25 Pilot Shaft Spring

1 29.1 SS Washer .010" (thin)

1 29.2 SS Washer .030" (medium)

1 31 Roller Bearing, Set [80 bearings per set]

2 32 10-32 x 3/8" Set Screw (2 total in unit - for watervane support shaft)
2 34 Flanged Shaft Bearing (2 total in unit)

1 38 1/4" Flat Washer

1 38.1 1/4"-20 x 2" Oval Machine Screw

2 41 Washer, 1-1/4" Black Delrin (2 total in unit)

1 421 Washer, 1-1/4" SS, .015" (thin)

1 42.2 Washer, 1-1/4" SS, .030" (medium)

1 48 Latch spring (double coil)

1 49 Roller Sheave Block In-Frame (4 total in unit) Complete
2 52 1/4"-20 x 1" Cap Screw (2 total in unit)

2 52.1 1/4"-20 x 1-1/4" Cap Screw (2 total in unit)

3 52.2 1/4"-20 Nylock Nut (4 total in unit)

2 54 Actuator Shaft Bearing (2 total in unit)

6 55 Retainer Ring, 3/8" Beryllium Copper (3 total in unit)
1 59 5/16"-18 x 1/2" Socket Button (2 total in unit)

1 60 5/16"-18 x 1/2" Socket Flat

4 63 5/16" Lockwasher (mounting hardware)

4 64 5/16"-18 Hex Nut (mounting hardware)

1 64.1 5/16"-18 Nylock Nut (2) (Safety Tube mounting hardware)
1 68 Airvane Clamp Knob (2 total in unit)

1 72 10-32 x 1" Philip Machine Screw, Lockwasher & nut
2 74 Actuator Shaft Bushing (2 total in unit)

2 75 Actuator Shaft Washer, SS (5 total in unit)

1 76 Hinge Pin - Single Hole Clevis

2 76.2 Hinge Pin Retaining Ring (2 total in unit)

2 84.5 5/16"-18 x 2" All Thread Bolt (8 total in most units)

2 84.9 5/16" Fender Washer (8 total in most units)

2 86.1 5/16"-18 x 3/4" Bolt with 3/32" hole for safety wire

1 117 Wood Dowel for Support Shaft (Used for re-building)



810 Bearing Kit $145
1 3 Bearing Set [36 bearings per set]
9.3 Flanged Bearing
10 Washer, Delrin
15 Pilot Shaft Bushing (2 total in unit)
31 Roller Bearing, Set [80 bearings per set]
34 Flanged Shaft Bearing (2 total in unit)
41 Washer, 1-1/4" Black Delrin (2 total in unit)
54 Actuator Shaft Bearing (2 total in unit)
55 Retainer Ring, 3/8" Beryllium Copper (3 total in unit)
74 Actuator Shaft Bushing (2 total in unit)
117 Wood Dowel for Support Shaft (Used for re-building)
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810 Block Kit $295
4 49 Roller Sheave Block, In-Frame, Complete
2 420 Block Assembly, External, Complete
2 52 1/4"-20 X 1" Cap Screw
2 52.1 1/4"-20 X 1-1/4" Cap Screw
4 52.2 1/4"-20 Nylock Nut

115 Wheel Adapter Kit $48

1 110.2  Flanged Bearing, .111" wall (thick)
1 110.3  Flanged Bearing, .101" wall (thin)
2 114.3  Spacer Bearing .020" (thin)

2 108 Wheel Drum Line Grommet

825 Airvane Kit $140
1 1 Small (Blue) Airvane
1 1.1 Large (Red) Airvane

820.1 Pendulum Line Set $50
Standard Length Two 18' lengths for aft cockpit

820.2 Pendulum Line Set $85
Long Length Two 30' lengths for center cockpit



